QTY Item Notes group # part # Location Notes
1 a10 gasket ring 16/1 3 07119963072 |gas tank mount
1 al0 washer 23/5 9 262 housing + attachment
1 al0 washer 32/19 16 adjustable steering column mount
1 al0 washer 35/5 7 pedal linkage
1 al0 washer 35/5 12 pedal linkage
8 al2 washer 33/11 5 diff mount
1 al2 washer 33/11 15 diff mount
2 al2 washer (25 x 3mm) 31/1 10 07119904119 |front axle support
4 al3 washer 23/5 20 7119901766 262 housing + attachment
2 al5 washer 33/18 13 rear shock mount
2 a4 washer 13/16 10 throttle valve switch mount
4 a4 washer 51/14 6 rocker trim mount
2 a4 washer 51/35 9 front regulator
2 a4 washer 51/58 7
2 a4 washer 51/58 18 instrument binacle mount
10 a4 washer 61/39 4 map pocket washer
2 a4 washer 64/3 6 heater mount
5 a4 washer 64/4 8 heater control
7 a4 washer 64/6 15
6 a5 washer late 3.0cs USA only 11/41 7 vaccuum control
7 a5 washer late 3.0cs USA only 11/42 3 vaccuum control
5 a5 washer late 3.0cs USA only 11/42 4 vaccuum control
3 a5 washer late 3.0cs USA only 11/43 8 vaccuum control
2 a5 washer 13/15 14 throttle housing
8 a5 washer 3.0CSi / CSiL only 16/3 6 suction device mount
6 a5 washer 41/12 9 door lock mount
3 a5 washer 51/19 5 fuse box door bottom mount
1 a5 washer 51/19 10 fuse box door stop - upper mount
3 a5 washer 51/20 3 main glove box bottom mount
10 a5 washer 51/32 4 07119936419 |window guide mount
2 a5 washer 51/58 11 instrument binacle mount
12 a5 washer 64/16 5
2 a6 washer 11/26 19 oil pump mount
1 a6 washer 11/28 11 dip stick mount
1 a6 washer 12/1 18 distributor mount
1 a6 washer 13/14 11 fuel filter mount
12 a6 washer 13/18 8 injector mount
2 a6 washer 13/19 13 Fl pressure sensor mount
5 a6 washer pre '74? 16/1 4 gas tank mount
6 a6 washer 18/1 6 downpipe to exhaust
2 a6 washer 74 adjustable column 32/18 2 adjustable steering column trim
2 a6 washer euro only 34/9 9 brake fluid reservoir mount
2 a6 washer 35/8 13 pedal stop mount
4 a6 washer 41/11 3 door brake mount
8 a6 washer 41/13 3 door lock mount
4 a6 washer 41/16 2 hood latch mount
4 a6 washer 41/18 5 trunk lock mount
10 a6 washer 51/1 6 front bumper trim
1 a6 washer 51/12 14 mount for rear panel molding @ license plate
4 a6 washer 51/19 18 fuse box door latch + catch mounts
2 a6 washer 51/2 4 front bumper mount
4 a6 washer 51/30 8 vent window frame mount
8 a6 washer 51/31 5 vent window gear mount
22 a6 washer 51/32 15 window guide rail fastener
2 a6 washer 51/35 5 front regulator
3 a6 washer 61/10 14 wiper motor attachment
8 a6 washer 64/6 8
3 a7 washer 51/7 7 rear bumper mount
4 a8 rubber washer for 68 -72 51/7 2 rear bumper mount
2 a8 washer 11/36 17 coolant reservoir
12 a8 washer 11/39 3 carb intake manifold
1 a8 washer 12/7 7 alternator mount
5 a8 washer 74 only 16/1 4
4 a8 washer 3.0cs only 18/4 2 rear exhaust mount
1 a8 washer 23/19 7 262 tranny shift platform
2 a8 washer 23/5 13 262 housing + attachment
4 a8 washer 32/15 14 steering column cover
4 a8 washer CSiL only 32/15 15 steering column cover
2 a8 washer 32/18 4 adjustable steering column trim
3 a8 washer 74 adjustable column 32/19 2 adjustable steering column mount
1 a8 washer 32/19 14 adjustable steering column mount
4 a8 washer 32/28 5 power steering pump mount
1 a8 washer 32/31 6 power steering pump mount
8 a8 washer 33/16 9 rear axle support
12 a8 washer 33/16 14 rear axle support
4 a8 washer 33/19 3 rear swaybar mount
4 a8 washer 34/12 19 brake booster mount
2 a8 washer 35/2 12 pedal box mount
2 a8 washer 35/5 2 pedal linkage
4 a8 washer 41/15 6 torsion bar pivot
12 a8 washer 41/15 23 hinge mount
2 a8 washer 41/17 21 torsion bar pivot




QTY Item Notes group # part # Location Notes
4 a8 washer 41/17 27 hinge to trunk mount
8 a8 washer 51/1 15 front bumper trim
8 a8 washer 51/2 9 front bumper mount
2 a8 washer 51/30 11 vent window frame mount
8 a8 washer 51/7 3 rear bumper mount
1 a8 washer 61/2 3 battery ground
2 a8 washer (16 x 1.6) 26/2 5 driveshaft center bearing
1 adjusting nut 13/12 16 13211250819 |throttle shaft
1 adjusting screw 13/12 4 13211251367 |throttle shaft
2 attachment screw 13/21 14 13711250747 |air filter mount
1 b10 wave washer usa only 11/45 10 emissions
8 b10 wave washer 11/50 7 engine mounts
14 b10 wave washer 11/8 3 crankshaft mount
1 b10 wave washer 21/1 12 clutch bell housing
1 b10 wave washer 21/6 12 slave cylinder hose mount
1 b10 wave washer 23/5 14 262 housing + attachment
2 b10 wave washer CSL w/ city pack 31/7 3 sway bar mount
3 b10 wave washer 32/30 7 steering rack mount
4 b10 wave washer 33/11 13 diff mount
10 b10 wave washer 34/2 3 front brake
4 b10 wave washer 3.0cs only 34/5a 1 rear caliper mount
2 b12 spring washer 31/1 14 front axle support
1 b12 wave washer 13/17 5 fuel rail support
4 b12 wave washer 34/1 7 front caliper mount
1 b14 wave washer 12/6 4 fan / pulley nut
2 b4 wave washer 13/16 12 throttle valve switch mount
2 b4 wave washer 13/9 2 carb choke body
6 b4 wave washer 13/9 4 carb choke body
2 b4 wave washer 51/31 19 vent window knob
1 b4 wave washer 64/3 7 heater mount
4 b4 wave washer 64/4 5 heater control
2 b5 lock washer 32/15 7 steering column cover
2 b5 spring washer 32/18 13 adjustable steering column trim
7 b5 wave washer late 3.0cs USA only 11/44 4 vaccuum control
2 b5 wave washer 12/7 14 external voltage regulator mount
6 b5 wave washer 13/15 2 throttle housing
3 b5 wave washer 13/18 14 ecu mount
4 b5 wave washer 51/12 6 front center grill mount
2 b5 wave washer 51/20 15 glove box hinge mount
2 b5 wave washer 51/58 10 instrument binacle mount
6 b5 wave washer 64/16 9
3 b5 wave washer 64/5 6 fan cover plate mount
8 b6 wave washer 11/31 4 cooling fan mount
1 b6 wave washer 11/33 8 radiator mounting
4 b6 wave washer 11/35 17 thermostat housing
2 b6 wave washer 11/36 13 coolant reservoir
7 b6 wave washer 11/37 7 csi cooling pipe
8 b6 wave washer 11/39 13 carb intake manifold
2 b6 wave washer 11/40 12 csi intake manifold
2 b6 wave washer usa only 11/45 15 emissions
1 b6 wave washer late 3.0cs USA only 11/46 14 emissions
4 b6 wave washer not for USA models 11/49 4 exhaust mainfold
17 b6 wave washer 11/9 8 valve cover to head
18 b6 wave washer 11/11 9 timing chain cover
11 b6 wave washer 11/26 6 oil pump mount
4 b6 wave washer 11/27 8 oil filter mount
1 b6 wave washer 11/28 12 dip stick mount
10 b6 wave washer 11/30 6 water pump mount
1 b6 wave washer 12/1 20 distributor mount
4 b6 wave washer 13/12 13 throttle shaft
1 b6 wave washer 13/15 5 throttle housing
2 b6 wave washer 13/17 3 fuel rail support
12 b6 wave washer 13/18 6 injector mount
4 b6 wave washer 13/19 16 Fl pressure sensor mount
6 b6 wave washer 3.0CSi / CSiL only 16/4 8 fuel line mount
2 b6 wave washer 18/1 13 downpipe to exhaust
3 b6 wave washer 18/3 11 rear exhaust mount
4 b6 wave washer pre '74 32/15 2 steering column cover
1 b6 wave washer 32/29 3 power steering reservoir mount
1 b6 wave washer not on USA 32/30 2 steering rack mount
4 b6 wave washer 33/11 9 diff mount
2 b6 wave washer 2800cs only 34/19 17 parking brake handle support plate mount
6 b6 wave washer 34/2 9 front brake
4 b6 wave washer 3.0cs only 34/5 6 rear protection plate mount
2 b6 wave washer 34/9 8 brake fluid reservoir mount
1 b6 wave washer 35/6 7 pedal linkage
2 b6 wave washer 35/8 12 pedal stop mount
4 b6 wave washer 41/11 4 door brake mount
8 b6 wave washer 41/13 2 door lock mount
4 b6 wave washer 41/16 3 hood latch mount
4 b6 wave washer 41/17 25 torsion bar holder mount
4 b6 wave washer 41/18 4 trunk lock mount
1 b6 wave washer 51/12 15 mount for rear panel molding @ license plate
4 b6 wave washer 51/19 19 fuse box door latch + catch mounts
2 b6 wave washer for 68 - 72 51/2 3 front bumper mount




QTY Item Notes group # part # Location Notes
4 b6 wave washer 51/30 9 vent window frame mount
8 b6 wave washer 51/31 7 vent window gear mount
22 b6 wave washer 51/32 16 window guide rail fastener
2 b6 wave washer 51/33 10 07119931044 |window guide plate mount
8 b6 wave washer 51/33 11 07119935424 |glass mounting bolt
2 b6 wave washer 51/33 13 07119932060 |window guide plate mount
2 b6 wave washer 51/35 4 front regulator
3 b6 wave washer 51/7 8 rear bumper mount
4 b6 wave washer 51/7 16 rear bumper mount
6 b8 lock washer 41/15 21 hinge mount
1 b8 wave washer 11/31 9 cooling fan mount
3 b8 wave washer 11/35 12 thermostat housing
31 b8 wave washer 11/40 15 csi intake manifold
4 b8 wave washer 11/50 13 engine mounts
6 b8 wave washer 11/11 3 timing chain cover
2 b8 wave washer 11/26 14 oil pump mount
3 b8 wave washer 12/6 9 alternator mount
8 b8 wave washer 13/11a 8 carb base mount
2 b8 wave washer 13/13 12 fuel pump
4 b8 wave washer 13/15 20 throttle housing
1 b8 wave washer 18/1 18 downpipe to exhaust
4 b8 wave washer 18/3 8 rear exhaust mount
3 b8 wave washer 3.0cs only 18/4 14 rear exhaust mount
6 b8 wave washer 21/1 2 clutch bell housing
6 b8 wave washer 21/3 9 clutch pressure plate
2 b8 wave washer 21/4 10 clutch master mount
4 b8 wave washer 23/19 4 262 tranny shift platform
22 b8 wave washer 23/4 2 262 housing + attachment
2 b8 wave washer 26/2 6 driveshaft center bearing
4 b8 wave washer 32/15 13 steering column cover
14 b8 wave washer 32/28 4 power steering pump mount
2 b8 wave washer 32/29 6 power steering reservoir mount
7 b8 wave washer 32/31 3 power steering pump mount
8 b8 wave washer 32/31 11 power steering pulley mount
2 b8 wave washer 34/11 4 rear proportion valve mount
2 b8 wave washer 34/12 3 brake booster mount
6 b8 wave washer not us 3.0cs 34/12 17 brake booster mount
4 b8 wave washer 34/20 5 parking brake mount
2 b8 wave washer 34/8 5 front brake hose mount
4 b8 wave washer gty 6 at CSA 35/2 8 pedal box mount
12 b8 wave washer 41/11 9 door hinge mount
6 b8 wave washer 41/15 5 torsion bar pivot
6 b8 wave washer 41/15 22 hinge mount
6 b8 wave washer 41/17 22 torsion bar pivot
4 b8 wave washer 41/17 28 hinge to trunk mount
4 b8 wave washer 51/1 16 front bumper trim
4 b8 wave washer 51/2 10 front bumper mount
4 b8 wave washer 51/2 13 front bumper mount
4 b8 wave washer 51/30 12 vent window frame mount
8 b8 wave washer 51/7 4 rear bumper mount
1 b8 wave washer 61/2 4 battery ground
2 b8 wave washer 61/9 10 horn bolt
6 b8 wave washer 64/6 9
1 blind nut m4 2 if mirrors both sides 51/21 10 mirror base mount
10 body nut-3.9-4 51/12 2 front side grille mounts
3 body nut - 4.2 13/19 4 Fl pressure sensor mount
3 body nut - 4.2 51/21 6 rear view mirror base mount
3 body nut - 4.2 11/33 3 radiator mounting
2 body nut - 4.4 64/17 2 back of a/c console sides
4 body nut - 4.4 64/18 3 console sides
3 body nut - 4.8 64/5 5 fan cover plate mount
3 body nut - 4.8 13/18 16 ecu mount
4 body nut-4.8-13 51/23 2 sun visor mount
3 body nut-4.8-13 64/16 4 a/c mount
20 body nut - 6.3 41/8 14 front fender / nose screws
1 bushing 21/4 6 35314640116 |clutch master mount
3 cap nut - alo usa only 11/45 5 emissions
5 cap nut - al0 late 3.0cs USA only 11/46 5 emissions
2 cap nut - a8 usa only 11/45 7 emissions
2 cap nut - a8 late 3.0cs USA only 11/46 11 emissions
8 cap nut-m6 11/9 12 valve cover to head
6 cap nut - m8 31/6 10 strut top
2 castle nut verify size 32/11 10 center track + tie rods
6 castle nut-m6x1 32/11 5 center track + tie rods
2 collar nut-m22 x 1.5 33/17 2 31521211089 |stub axle
2 conical screw 41/12 6 51211800790 [interior door handle mount
2 countersunk head m3 x 8 13/13 1 fuel pump
6 countersunk head m6 x 12 52/24 13 seat bolt
6 countersunk head m6 x 15 41/13 7 lock catch mount
16 countersunk head m8 x 20 41/11 12 door hinge mount to body
2 countersunk head m8 x 35 41/13 10 lock catch mount
12 countersunk screw - black <verify size> side grilles of a/c console
2 countersunk washer 4.2 - black 64/17 3 back of a/c console sides
4 countersunk washer 4.2 - black 64/18 2
2 crown nut-ml6x1 31/3 7 31211104626 |front axle nut




QTY Item Notes group # part # Location Notes
2 filliister head m5 x 25 51/45 9
2 fillister head verify size 13/9 3 carb choke body
4 fillister head verify size 13/9 6 carb choke body
4 fillister head verify size 13/9 14 carb choke body
4 fillister head verify size 13/9 17 carb choke body
1 fillister head verify size 13/13a 6 fuel pump cap
2 fillister head - m3 x 13 verify head type 51/45 1
2 fillister head m5 x 10 late 3.0cs USA only 11/41 2 vaccuum control
2 fillister head m10 x 22 CSL w/ city pack 31/7 10 sway bar mount
4 fillister head m10 x 25 26/2 11 driveshaft center bearing
4 fillister head m4 x 10 41/13 13 door handle mount
2 fillister head m4 x 10 51/20 23 glove box catch mount
1 fillister head m4 x 12 13/16 13 throttle valve switch mount
2 fillister head m4 x 12 13/9 1 carb choke body
2 fillister head m4 x 12 51/31 4 vent window knob
8 fillister head m4 x 16 51/12 19 fender grille mount - verify
1 fillister head m4 x 25 13/16 11 throttle valve switch mount
2 fillister head m4 x 30 64/6 13
12 fillister head m4 x 8 63/3 2 headlight trim ring screw
2 fillister head m5 x 10 12/7 13 external voltage regulator mount
2 fillister head m5 x 10 51/20 16 glove box hinge mount
2 fillister head m5 x 12 late 3.0cs USA only 11/41 5 vaccuum control
3 fillister head m5 x 12 late 3.0cs USA only 11/43 9 vaccuum control
2 fillister head m5 x 12 13/16 4 throttle valve switch mount
1 fillister head m5 x 12 51/19 8 fuse box door stop mount
2 fillister head m5 x 15 51/19 21 fuse box door latch + catch mounts
1 fillister head m5 x 16 13/16 4 throttle valve switch mount
6 fillister head m5 x 16 13/5° 7 carb throttle control
2 fillister head m5 x 20 13/16 14 throttle valve switch mount
2 fillister head m5 x 35 late 3.0cs USA only 11/41 12 vaccuum control
1 fillister head m5 x 5 51/19 11 fuse box door stop - upper mount
4 fillister head m5 x 8 61/6 2 blinker + light switch on steering column
3 fillister head m5 x 8 64/5 2 heater panel cover (under hood)
2 fillister head m6 x 12 34/9 12 brake fluid reservoir mount
4 fillister head m6 x 12 ‘verify screw head 41/12 15
4 fillister head m6 x 12 51/19 20 fuse box door latch + catch mounts
4 fillister head m6 x 16 11/31 7 cooling fan mount
5 fillister head m6 x 35 23/5 3 262 housing + attachment
4 fillister head m6 x 55 32/15 10 steering column cover
2 fillister head m6 x 55 32/18 15 adjustable steering column trim
1 fillister head m6 x 8 32/18 16 adjustable steering column trim
4 fillister head m7 x 25 ‘Iate 3.0cs USA only 11/42 10 vaccuum control
4 fillister head m8 x 25 3.0cs only 18/4 1 rear exhaust mount
6 fillister head screw verify size 13/13 19 fuel pump
2 fillister head screw verify size 32/18 9 adjustable steering column trim
1 fit bolt 21/4 5 21521102721 |clutch master mount
10 flange nut - m6 or m6 hex nut 51/1 7 front bumper trim
2 flange nut - m8 or m8 hex nut 13/13 13 fuel pump
8 flange nut - m8 or m8 hex nut 51/1 17 front bumper trim
3 flat round head m6 x 15 51/7 6 rear bumper mount
4 flat round head m8 x 20 51/2 12 front bumper mount
4 flat round screw - m8 x 15 51/1 14 front bumper trim
2 flat round screw - m8 x 85 51/1 8 front bumper trim
2 grub screw - 35mm 51/30 10 vent window frame mount - lower mount
2 hex bolt 31/2 5 31121103062 |front axle support
2 hex bolt verify width / length 41/15 7 torsion bar pivot
4 hex bolt verify width / length 41/16 18 hood catch mount
6 hex head screw verify size 35/2 6 pedal box mount
4 hex head screw verify width / length 41/15 10 torsion bar mount
10 hex head screw 4.8 x 13 41/8 15 mud cover mount - rear of inner front fender
3 hex head screw 4.8 x 19 64/5 7 fan cover plate mount
3 hex head screw 6.3 x 13 41/3 4 heat baffle screws at engine compartment
4 hex head screw 6.5 x 16 41/17 6 trunk hinge stop
20 hex head screw 6.5 x 16 41/8 13 front fender / nose screws
8 hex head screw 6.5 x 19 63/3 3 headlight housing mount
1 hex head screw m6 x 28 real oem - square head 35/6 10 pedal linkage
15 hex nut not for USA models 11/49 2 exhaust mainfold
6 hex nut 2800 cs only 18/3 18 11620643110 |rear exhaust mount
4 hex nut - m10 11/50 8 engine mounts
6 hex nut - m10 18/1 3 manifold to downpipe
2 hex nut - m10 23/5 8 262 housing + attachment
4 hex nut - m10 26/2 12 driveshaft center bearing
2 hex nut - m10 CSL w/ city pack 31/7 4 sway bar mount
1 hex nut - m10 32/19 12 adjustable steering column mount
2 hex nut - m10 34/12 16 brake booster mount
1 hex nut - m10 35/4 3 pedal mount
4 hex nut - m12 23/5 19 262 housing + attachment
1 hex nut-ml12x1 late 3.0cs USA only 11/42 17 vaccuum control
1 hex nut-ml12x1 late 3.0cs USA only 11/43 12 vaccuum control
1 hex nut-m12x 1.5 13/17 4 fuel rail support
1 hex nut - m14 12/6 3 fan / pulley nut
1 hex nut-m22 x 1.5 32/30 9 steering rack mount
4 hex nut - m4 51/14 8 rocker trim mount
10 hex nut - m4 61/39 3 map pocket nut
2 hex nut - m4 64/3 5 heater mount




QTY Item Notes group # part # Location Notes
12 hex nut - m4 64/4 6 heater control
4 hex nut - m5 late 3.0cs USA only 11/41 14 vaccuum control
7 hex nut - m5 late 3.0cs USA only 11/42 7 vaccuum control
6 hex nut - m5 late 3.0cs USA only 11/43 6 vaccuum control
1 hex nut - m5 12/1 8 coil mount
2 hex nut - m5 12/7 15 external voltage regulator mount
2 hex nut - m5 13/15 13 throttle housing
2 hex nut - m5 32/15 6 steering column cover
2 hex nut - m5 32/18 14 adjustable steering column trim
4 hex nut - m5 35/6 1 pedal linkage
4 hex nut - m5 51/12 7 front center grill mount
4 hex nut - m5 51/32 15 07219922038 |window guide mount
2 hex nut - m5 51/58 12 instrument binacle mount
2 hex nut - m5 64/16 10
3 hex nut - m5 64/5 4 heater panel cover (under hood)
1 hex nut - mé 11/38 11 csi cooling pipe
2 hex nut - mé 11/40 13 csi intake manifold
1 hex nut - mé usa only 11/45 16 emissions
4 hex nut - mé 11/48 8 exhaust mainfold
2 hex nut - mé Csi only 11/10 6 gas pump cover
2 hex nut - mé 11/26 18 oil pump mount
1 hex nut - mé 12/1 21 distributor mount
2 hex nut - mé 13/19 15 Fl pressure sensor mount
1 hex nut - mé 3.0CSi / CSiL only 16/4 5 fuel line mount
6 hex nut - mé 3.0CSi / CSiL only 16/4 9 fuel line mount
2 hex nut - mé 18/1 12 downpipe to exhaust
2 hex nut - mé 18/3 10 rear exhaust mount
2 hex nut - mé 32/18 3 adjustable steering column trim
2 hex nut - mé euro only 34/9 10 brake fluid reservoir mount
4 hex nut - mé 41/13 1 door lock mount
2 hex nut - mé 41/16 16 hood latch lever mount
1 hex nut - mé 51/12 16 mount for rear panel molding @ license plate
4 hex nut - mé 51/32 17 window guide rail fastener
4 hex nut - mé self locking 51/33 4 07119922426 |glass mounting bolt
2 hex nut - mé 51/33 14 07119922054 |window guide plate mount
2 hex nut - mé 51/38+38a 2 rear window attachment
7 hex nut - mé 51/7 9 rear bumper mount
3 hex nut - m8 11/35 11 thermostat housing
1 hex nut - m8 11/36 18 coolant reservoir
12 hex nut - m8 11/39 4 carb intake manifold
34 hex nut - m8 11/40 5 csi intake manifold
1 hex nut - m8 late 3.0cs USA only 11/46 2 emissions
12 hex nut - m8 11/48 5 11621744323 |exhaust mainfold
8 hex nut - m8 13/11a 9 carb base mount
4 hex nut - m8 13/15 19 throttle housing
4 hex nut - m8 18/3 7 rear exhaust mount
6 hex nut - m8 3.0cs only 18/4 4 rear exhaust mount
1 hex nut - m8 21/1 16 clutch bell housing
2 hex nut - m8 21/4 8 clutch master mount
2 hex nut - m8 21/7 7 slave cylinder mount
1 hex nut - m8 23/19 5 262 tranny shift platform
4 hex nut - m8 23/4 19 262 housing + attachment
2 hex nut - m8 26/2 7 driveshaft center bearing
4 hex nut - m8 CSL w/ city pack 31/7 9 sway bar mount
4 hex nut - m8 CSiL only 32/15 16 steering column cover
2 hex nut - m8 32/18 5 adjustable steering column trim
3 hex nut - m8 32/19 4 adjustable steering column mount
2 hex nut - m8 32/29 7 power steering reservoir mount
8 hex nut - m8 33/19 2 rear swaybar mount
8 hex nut - m8 34/12 4 brake booster mount
4 hex nut - m8 3.0cs 34/20 4 parking brake mount
2 hex nut - m8 34/8 6 front brake hose mount
4 hex nut - m8 gty 6 at CSA 35/2 9 pedal box mount
2 hex nut - m8 41/15 4 torsion bar pivot
2 hex nut - m8 41/17 23 torsion bar pivot
8 hex nut - m8 51/2 11 front bumper mount
2 hex nut - m8 51/30 13 vent window frame mount
4 hollow washer 2.9 51/63 2 front trunk panel
6 hollow washer 4.8 51/63 11 trunk panel over gas tank
4 j4 tooth washer 41/13 12 door handle mount
4 j4 tooth washer 51/14 7 rocker trim mount
3 j5 star washer 64/5 3 heater panel cover (under hood)
6 j5 tooth washer late 3.0cs USA only 11/41 6 vaccuum control
3 j5 tooth washer late 3.0cs USA only 11/43 5 vaccuum control
6 j5 tooth washer 41/12 8 door lock mount
3 j5 tooth washer 51/19 6 fuse box door bottom mount
3 j5 tooth washer 51/20 4 main glove box bottom mount
1 j6 tooth washer 35/6 9 pedal linkage
2 j6 tooth washer 51/20 13 glove box release button mount
1 j6 tooth washer 64/4 11 heater control
2 j8 tooth washer 21/4 9 clutch master mount
10 knurled bolt - m12 x 1.5 x 48.5 pressed in stud 33/17 11 stub axle
2 knurled bolt - m14 x 1.5 x 70 33/18 12 33321102701 |rear shock mount
2 knurled bolt m14 x 1.5 x 130 (10.9)|pressed in stud 33/16 7 rear axle support
2 m 8 x 12 hex bolt 34/11 5 rear proportion valve mount




QTY Item Notes group # part # |Location Notes
4 m10 x 1 hex nut 33/18 8 rear shock mount
1 m10 x 135 hex bolt m10 x 170 on some 32/19 9 adjustable steering column mount
1 m10 x 140 hex bolt 35/4 2 pedal mount
4 m10 x 18 hex bolt 1-m10 x 22 late 3.0cs 11/50 9 engine mounts
4 m10 x 18 hex bolt 33/11 14 diff mount
1 m10 x 20 hex bolt usa only 11/45 11 emissions
1 m10 x 20 hex bolt 21/6 11 slave cylinder hose mount
1 m10 x 22 hex bolt 32/19 15 adjustable steering column mount
1 m10 x 22 hex bolt 32/19 19 adjustable steering column mount
4 m10 x 24 hex bolt (10.9) 3.0cs only 34/5a 2 rear caliper mount
10 m10 x 25 hex bolt (10.9) 34/2 4 front brake
16 m10 x 25 stud 11/48 17 07119909117 |exhaust mainfold
2 m10 x 35 hex bolt 21/1 11 clutch bell housing
2 m10 x 45 hex bolt 32/30 5 steering rack mount
24 m10 x 70 - cylinder screw allen head 33/15 4 07119919674 |half shaft
1 m10 x 70 hex bolt 32/30 6 steering rack mount
12 m10 x 80 hex bolt 11/8 1 crankshaft mount
1 m10 x 80 hex bolt 12/6 6 alternator mount
2 m10 x 95 hex bolt 11/8 13 oil pan
4 m10 x 95 hex bolt 21/1 15 clutch bell housing
8 m12 x 1.5 x 25 hex bolt 33/11 4 diff mount
4 m12 x 1.5 x 32 hex bolt 2800cs only 34/1 6 front caliper mount
2 m12 x 1.5 x 60 hex bolt 31/1 15 front axle support
2 m12 x 1.5 x 70 hex bolt 31/1 11 front axle support
1 m12 x 1.5 x 85 hex bolt 33/11 16 diff mount
4 m12 x 1.5 x 90 hex bolt 33/16 2 rear axle support - swing arm mount
1 m12 x 120 hex bolt 11/27 2 oil filter mount
14 m12 x 156 hex bolt 11/9 15 head bolt
4 m12 x 35 hex bolt 21/1 14 clutch bell housing
8 m12 x 70 hex bolt m10 on 2800cs 26/3 14 driveshaft guibo
2 m12 x 95 hex bolt limited slip diff 33/10 11 diff output flange mount
1 m14 x 85 hex bolt m14 x 90 hex bolt on some 32/11 4 center track + tie rods
2 m16 x 12 hex bolt 13/17 2 fuel rail support
1 m18 x 32 hollow bolt 32/29 10 32411117183 |power steering reservoir mount
1 m4 x 20 hex bolt 64/3 2 heater mount
5 m4 x 20 hex bolt 64/4 7 heater control
3 m5 x 10 hex bolt late 3.0cs USA only 11/44 3 vaccuum control
1 mb5 x 10 hex bolt 13/15 1 throttle housing
4 m5 x 12 hex bolt 64/16 8
8 m5 x 12 hex screw 3.0CSi / CSiL only 16/3 5 suction device mount
2 m5 x 12 machine screw verify head type 32/15 9 steering column cover
10 m5 x 15 hex bolt 41/12 7 door lock mount
10 m5 x 15 hex bolt 51/32 6 07119913235 |window guide mount
2 m5 x 16 hex bolt 64/16 11
1 m5 x 16 hex bolt or m5 x 25 verify 12/1 6 coil mount
2 m5 x 20 hex bolt 13/15 26 throttle housing
2 m5 x 25 hex bolt late 3.0cs USA only 11/44 5 vaccuum control
2 m5 x 40 hex bolt late 3.0cs USA only 11/44 15 vaccuum control
2 m5 x 8 hex bolt 52/24 20 seat bolt
4 m6 x 10 hex bolt 11/48 9 exhaust mainfold
3 m6 x 10 hex bolt 11/26 5 oil pump mount
1 m6 x 10 hex bolt 32/19 20 adjustable steering column mount
4 m6 x 10 hex bolt 3.0cs only 34/5 5 rear protection plate mount
2 m6 x 10 hex bolt 51/20 14 glove box release button mount
6 m6 x 10 hex bolt 51/35 3 later 3.0cs - front regulator
2 m6 x 12 hex bolt 11/36 12 coolant reservoir
3 m6 x 12 hex bolt 11/37 9 csi cooling pipe
2 m6 x 12 hex bolt usa only 11/45 13 emissions
4 m6 x 12 hex bolt 11/30 5 water pump mount
4 m6 x 12 hex bolt 13/12 12 throttle shaft
1 m6 x 12 hex bolt 13/14 9 fuel filter mount
4 m6 x 12 hex bolt 13/19 12 Fl pressure sensor mount
1 m6 x 12 hex bolt not on USA 32/30 1 steering rack mount
6 m6 x 12 hex bolt 34/2 8 front brake
2 m6 x 12 hex bolt euro only 34/9 7 brake fluid reservoir mount
1 m6 x 12 hex bolt stainless 51/12 12 mount for rear panel molding @ license plate
8 m6 x 12 hex bolt 51/31 8 vent window gear mount
8 m6 x 12 hex bolt 51/33 5 07119913442  glass mounting bolt
4 m6 x 12 hex bolt 51/35 3 2800cs / early 3.0cs - front regulator
4 m6 x 12 hex bolt 64/6 10
6 m6 x 15 hex bolt 11/9 20 heater pipe
1 m6 x 15 hex bolt 11/28 7 dip stick mount
4 m6 x 15 hex bolt 33/11 8 diff mount
4 m6 x 15 hex bolt 41/18 3 trunk lock mount
4 m6 x 15 hex bolt 51/32 7 window guide rail fastener
2 m6 x 16 hex bolt 11/37 8 csi cooling pipe
1 m6 x 16 hex bolt late 3.0cs USA only 11/46 15 emissions
4 m6 x 16 hex bolt not for USA models 11/49 5 exhaust mainfold
4 m6 x 16 hex bolt 11/26 17 oil pump mount
1 m6 x 16 hex bolt 13/15 6 throttle housing
12 m6 x 16 hex bolt 13/18 7 injector mount
3 m6 x 16 hex bolt gty different on 3.0cs 18/3 13 rear exhaust mount
4 m6 x 16 hex bolt 18/3 15 rear exhaust mount
2 m6 x 16 hex bolt 2800cs only 34/19 16 parking brake handle support plate mount
4 m6 x 16 hex bolt gty 6 at CSA 35/2 3 pedal box mount




QTY Item Notes group # part # Location Notes
2 m6 x 16 hex bolt 35/8 11 pedal stop mount
2 m6 x 16 hex bolt 51/2 5 front bumper mount
4 m6 x 16 hex bolt 51/30 11 vent window frame mount
4 m6 x 16 hex bolt 51/38+38a 7 rear window attachment
1 m6 x 18 hex bolt 11/33 7 radiator mounting
5 m6 x 18 hex bolt pre '74? 16/1 5 gas tank mount
1 m6 x 18 hex bolt 32/29 4 power steering reservoir mount
4 m6 x 18 hex bolt 41/11 5 door brake mount
4 m6 x 18 hex bolt 41/16 4 hood latch mount
2 m6 x 18 hex bolt 51/31 10 vent window gear mount
6 m6 x 20 hex bolt 11/9 20 heater pipe
4 m6 x 20 hex bolt 11/11 21 timing chain cover
4 m6 x 20 hex bolt 2800 cs only 11/26 11 oil pump mount
1 m6 x 20 hex bolt 3.0CSi / CSiL only 16/4 6 fuel line mount
3 m6 x 20 hex bolt 61/10 13 wiper motor attachment
29 m6 x 20 hex bolt w/ washer 11/8 12 oil pan
2 m6 x 22 hex bolt 11/37 11 csi cooling pipe
6 m6 x 22 hex bolt 11/26 12 oil pump mount
4 m6 x 25 hex bolt 11/35 18 thermostat housing
2 m6 x 25 hex bolt 11/11 11 timing chain cover
4 m6 x 25 hex bolt 11/30 3 water pump mount
4 m6 x 25 hex bolt 52/24 8 seat bolt
4 m6 x 28 hex bolt late 3.0cs only 11/31 1 cooling fan mount
8 m6 x 30 hex bolt 11/39 14 carb intake manifold
4 m6 x 30 hex bolt 11/10 1 valve cover to head
2 m6 x 30 hex bolt 2800 cs only 11/26 20 oil pump mount
2 m6 x 30 hex bolt 18/1 5 downpipe to exhaust
2 m6 x 35 hex bolt 11/39 15 carb intake manifold
9 m6 x 35 hex bolt 11/11 6 timing chain cover
2 m6 x 40 hex bolt 11/11 13 timing chain cover
6 m6 x 40 hex bolt 11/30 11 water pump mount
4 m6 x 40 hex bolt 41/17 24 torsion bar holder mount
1 m6 x 45 hex bolt 12/1 19 distributor mount
2 m6 x 45 hex head 32/18 18 adjustable steering column trim
1 m6 x 65 hex bolt 11/11 8 timing chain cover
4 m6 x 8 hex bolt 11/31 5 cooling fan mount
2 m6 x 8 hex bolt 51/32 18 window guide rail fastener
2 m8 x 12 hex bolt 32/29 5 power steering reservoir mount
2 m8 x 12 hex bolt 34/8 12 front brake hose mount
4 m8 x 16 hex bolt 18/3 9 rear exhaust mount
2 m8 x 16 hex bolt 21/1 18 clutch bell housing
6 m8 x 16 hex bolt 21/3 8 clutch pressure plate
1 m8 x 16 hex bolt 32/19 3 adjustable steering column mount
2 m8 x 16 hex bolt 32/19 22 adjustable steering column mount
4 m8 x 16 hex bolt 33/19 6 rear swaybar mount
2 m8 x 16 hex bolt 34/12 20 brake booster mount
6 m8 x 16 hex bolt 41/15 20 hinge mount
1 m8 x 16 hex bolt 61/2 2 battery ground
2 m8 x 160 hex bolt CSL w/ city pack 31/7 5 sway bar mount
4 m8 x 18 hex bolt 3.0cs USA only 11/50 10 engine mounts
5 m8 x 18 hex bolt 74 only 16/1 5 gas tank mount
2 m8 x 18 hex bolt 21/4 11 clutch master mount
6 m8 x 18 hex bolt 31/6 12 strut top
4 m8 x 18 hex bolt 33/16 13 rear axle support
2 m8 x 18 hex bolt 61/9 9 horn bolt
2 m8 x 180 hex bolt 33/19 7 rear swaybar mount
1 m8 x 20 hex bolt 11/36 16 coolant reservoir
1 m8 x 20 hex bolt 23/5 7 262 housing + attachment
4 m8 x 20 hex bolt 32/31 7 power steering pump mount
4 m8 x 20 hex bolt 51/33 51326754268 |regulator arm bracket
8 m8 x 20 hex bolt 51/7 5 rear bumper mount
4 m8 x 22 hex bolt 11/50 14 engine mounts
4 m8 x 22 hex bolt 23/4 1 262 housing + attachment
2 m8 x 22 hex bolt 23/5 6 262 housing + attachment
4 m8 x 22 hex bolt verrify head type 32/15 12 steering column cover
4 m8 x 22 hex bolt 32/28 18 power steering pump mount
1 m8 x 22 hex bolt (10/73 on) 32/31 5 power steering pump mount
10 m8 x 22 hex bolt 41/11 8 door hinge mount
4 m8 x 22 hex bolt 41/17 26 hinge to trunk mount
2 m8 x 25 hex bolt 11/11 24 timing chain cover
4 m8 x 25 hex bolt 32/2 13 steering rack
1 m8 x 25 hex bolt 32/28 14 power steering pump mount
2 m8 x 25 hex bolt 32/31 4 power steering pump mount
2 m8 x 25 hex bolt verify bolt head 41/11 13 door hinge mount
1 m8 x 28 hex bolt 11/31 10 cooling fan mount
3 m8 x 28 hex bolt 3.0cs only 18/4 13 rear exhaust mount
4 m8 x 28 hex bolt 32/28 3 power steering pump mount
2 m8 x 30 hex bolt 3.0cs USA only 11/50 5 engine mounts
1 m8 x 30 hex bolt 11/26 21 oil pump mount
2 m8 x 30 hex bolt 1-m8x350n'74 11/27 9 oil filter mount
1 m8 x 30 hex bolt 12/6 8 alternator mount
1 m8 x 30 hex bolt 21/1 3 clutch bell housing
3 m8 x 30 hex bolt 23/4 5 262 housing + attachment
2 m8 x 35 hex bolt 12/6 7 alternator mount
2 m8 x 35 hex bolt 21/1 10 clutch bell housing




QTY Item Notes group # part # Location Notes
7 m8 x 35 hex bolt 23/5 4 262 housing + attachment
2 m8 x 35 hex bolt 32/19 6 adjustable steering column mount
2 m8 x 35 hex bolt 32/28 12 power steering pump mount
1 m8 x 40 hex bolt 11/11 7 timing chain cover
1 m8 x 40 hex bolt 12/7 10 alternator mount
1 m8 x 40 hex bolt 21/1 4 clutch bell housing
4 m8 x 40 hex bolt 23/19 18 262 tranny shift platform
1 m8 x 40 hex bolt 23/5 4 262 housing + attachment
1 m8 x 45 hex bolt 11/11 2 timing chain cover
2 m8 x 45 hex bolt 11/26 23 oil pump mount
6 m8 x 45 hex bolt 18/1 16 downpipe to exhaust
1 m8 x 45 hex bolt 21/1 1 clutch bell housing
1 m8 x 45 hex bolt 32/28 17 power steering pump mount
8 m8 x 45 hex bolt 32/31 12 power steering pulley mount
8 m8 x 50 hex bolt 33/16 8 rear axle support
2 m8 x 50 hex bolt 51/30 14 vent window frame mount - front bolt
1 m8 x 55 hex bolt 11/11 4 timing chain cover
2 m8 x 60 hex bolt 11/27 10 oil filter mount
1 m8 x 65 hex bolt 11/11 10 timing chain cover
1 m8 x 65 hex bolt 18/1 19 downpipe to exhaust
1 m8 x 65 hex bolt 21/1 4 clutch bell housing
1 m8 x 65 hex bolt 32/19 13 adjustable steering column mount
1 m8 x 90 hex bolt 21/1 13 clutch bell housing
8 nut (verify) 34/1 5 front caliper mount
8 pan head screw 51/48 - 56 screw for metal trim under side panel
8 pan head screw - 2.9 x 13 51/12 9 hood grille mount
8 pan head screw - 2.9 x 13 51/37 2 rear window trim attachment
4 pan head screw - 2.9 x 13 51/46 9
6 pan head screw - 2.9 x 9.5 51/46 8
20 pan head screw - 2.9 x 9.5 51/48 - 56 wood trim screw at doors / rear window
2 pan head screw - 3.5 x 16 51/23 4 sun visor mount
10 pan head screw - 3.9 x 16 - black 51/12 3 front side grille mounts
2 pan head screw - 3.9 x 9.5 63/5 8 turn signal lens - front
2 pan head screw - 4.2 x 13 11/33 13 radiator mounting
3 pan head screw - 4.2 x 16 51/21 9 rear view mirror base mount
11 pan head screw - 4.2 x 19 original length - 16 71/2 17 toolbox screw
2 pan head screw - 4.2 x 19 51/58 19 instrument binacle mount
4 pan head screw - 4.2 x 9.2 51/24 15 door ashtray mount
3 pan head screw - 4.2 x 9.5 13/19 2 Fl pressure sensor mount
4 pan head screw - 4.8 x 13 51/19 7 fuse box door bottom mount
3 pan head screw - 4.8 x 13 51/20 5 main glove box bottom mount
8 pan head screw - 4.8 x 13 51/23 5 back seat handle mount
4 pan head screw - 4.8 x 13 64/16 6
2 pan head screw - 4.8 x 13 64/6 6 heater control panel mount
3 pan head screw - 4.8 x 16 13/18 15 ecu mount
2 pan head screw - 5.5 x 13 12/7 12 external voltage regulator mount
4 pan head screw - 5.5 x 38 51/45 2 arm rest
2 pan head screw - 5.5 x 38 51/45 3
2 pan head screw - 5.6 x 19 51/7 15 rear bumper mount
1 plug screw - m10 x 1 16/1 2 07119904393 |gas tank mount
1 recessed head - m4 x 22 2 if mirrors both sides 51/21 8 mirror base mount
2 recessed head oval screw 3.5 x 13 51/14 11
10 recessed head oval screw 3.5 x 13 51/14 13 rocker cover mount
10 recessed head oval screw 3.5 x 16 51/14 12 sill moulding
4 recessed head screw 2.9 x 25 SST 51/63 7 front trunk panel
8 recessed head screw 3.5 x 10 51/58 6 dash top pad mount
4 recessed head screw 4.2 x 32 - blac 64/18 1 a/c console sides
2 recessed head screw 4.2 x 32 - blac 65/17 4 back of a/c console sides
4 recessed head screw 4.8 x 19 51/23 2 sun visor mount
6 recessed head screw 4.8 x 38 - SST 51/63 10 trunk panel over gas tank
2 recessed oval head screw 2.9 x 13 51/57 6 drip rail mount
6 recessed oval head screw 2.9 x 13 52/24 2 seat adjuster coverplate screw
3 recessed oval head screw 3.9 x 9.5 51/62 5 trunk bin screws
8 rubber washer 51/33 2 51326764219 |regulator arm bracket
2 screw verify size 12/1 2 resistor mount
2 screw - 3.9 x 9.5 <verify head type> 51/35 10 front regulator
4 screw - 4.2 x 9.5 <verify head type> 61/7 13 domelight door switch screw
3 screw plug-14x 1.5 11/39 17 carb intake manifold
3 screw plug - 14 x 1.5 11/8 5 front of block
1 screw plug-22x 1.5 11/8 16 oil pan
1 screw plug-22x1.5 11/9 14 head
1 screw plug - 30 x 1.5 11/8 6 front of block
1 screw plug - 30 x 1.5 11/9 3 front of head
1 screw plug - m24 x 1.5 23/4 11 27111226798 [262 housing + attachment
1 screw plug - m24 x 1.5 23/5 18 23117546876 |262 housing + attachment
2 screw plug-m8x 1 11/48 6 exhaust mainfold
1 self locking hex nut - mé 13/14 12 fuel filter mount
1 self locking hex nut - m6 35/6 6 pedal linkage
2 self locking nut - m10 13/21 13 air filter mount
1 self locking nut - m10 21/4 7 clutch master mount
24 self locking nut - m10 33/15 3 half shaft
8 self locking nut - m12 x 1.5 m10 on 2800cs 26/3 10 driveshaft guibo
4 self locking nut - mi12 x 1.5 33/16 4 rear axle support
1 self locking nut - m14 x 1.5 32/11 2 center track + tie rods
2 self locking nut - m14 x 1.5 33/16 11 rear axle support




QTY Item Notes group # part # Location Notes
2 self locking nut - m14 x 1.5 33/18 14 rear shock mount
4 self locking nut - m14 x 1.5 or crown nut 31/1 3 front axle support
2 self locking nut - m16 x 1.5 31/1 6 front axle support
2 self locking nut - m18 x 1.5 31/6 9 strut top
4 self locking nut - m8 3.0cs USA only 11/50 2 engine mounts
1 self locking nut - m8 12/7 8 alternator mount
4 self locking nut - m8 3.0cs only 18/4 6 rear exhaust mount
8 self locking nut - m8 33/16 15 rear axle support
2 sheet metal nut 51/7 19 07129925770 |rear bumper mount
3 sheet metal screw - 6.5 x 16 11/33 4 radiator mounting
2 spring washer verify size 13/5° 1 carb throttle control
1 square headed bolt - m8 x 18 23/5 12 23711130250 |262 housing + attachment
2 square headed bolt - m8 x 18 26/2 4 23711130250 |driveshaft center bearing
1 square headed bolt - m8 x 21 23/5 12 26111205004 |262 housing + attachment
2 square nut - mé 51/31 9 vent window gear mount
3 stud 11/10 12 thermostat housing stud
2 stud -6 x 30 11/40 7 csi intake manifold
28 stud - 8 x 25 11/40 6 csi intake manifold
2 stud - 8 x 25 11/40 18 csi intake manifold
2 stud - m6 x 25 11/9 10 valve cover to head
9 stud - m6 x 50 11/9 5 head insert for valve cover
2 stud - m8 x 130 23/4 15 262 housing + attachment
3 stud - m8 x 22 not for USA models 11/49 7 07119909070 |exhaust mainfold
2 stud - m8 x 26 Csi only 11/10 9 gas pump cover
12 stud - m8 x 28 11/10 11 intake manifold stud
12 stud - m8 x 28 11/10 13 exhaust manifold stud
2 stud - m8 x 40 11/10 9 gas pump mount
2 v3 tooth washer 13/13 2 fuel pump
10 v8 washer 41/11 11 door hinge mount
14 washer 11/9 17 head bolt
2 washer 31/1 4 31121108294 |front axle support
2 washer 31/1 7 31112614113 |front axle support
2 washer 31/1 16 front axle support
4 washer 31/2 6 31122614161 |front axle support
2 washer 31/3 8 31212634115 |front axle nut
4 washer 33/19 11 rear swaybar mount
2 washer / holder size varies 31/6 13 strut top
4 washer 38 x 16.2 x 3 31/2 3 31122614111 |front axle support
1 wave washer verify size 13/15 9 throttle housing
21/1 17 clutch bell housing
m10 on 2800cs 26/3 11 driveshaft guibo
m10 on 2800cs 26/3 12 driveshaft guibo




